

http:www.medbd.ca.gov






http:www.medbd.ca.gov




Medical Board Weighs In (Continued from p. 1)

1. Safeguard or improve a high quality of care for California
consumers of health;

2. Preserve or increase their access to care;

3. Allow providers to keep the best interests of patients
foremost; and

4. Maintain the fiscal viability of our health care system.

II. VISUALIZING A FUTURE WHICH INTEGRATES
THESE ENERGIES

The current fragmented and vaguely defined regulatory
scheme meets none of these objectives. The Medical Board of
California proposes here a regulatory structure satisfying the
above requirements with an integrated system tying together
three key regulatory entities. These entities and their specific
responsibilities are:

A. Health Care Service Plan Board

A newly created, independent Health Care Service Plan Board
(HCSPB). Members would be appointed to a defined term by
the Governor and by the Legislature with the Board Chair
being a direct, full-time gubematorial appointment. The
Board would be mandated to have a majority of consumers.
Expertise in the qualitative aspects of health care delivery
should be a sine qua non for all HCSPB appointees. In
carrying out its duties the HCSPB would have authority to
make policy, to adopt regulations, to investigate, cite, fine,
and suspend or revoke or otherwise discipline licenses through
administrative processes as with other regulatory boards which
have a public protection function. These active functions
would specifically apply to Health Care Service Plans in their
qualitative delivery of health care. Other specific board
functions would be to:

a. License Health Care Service plans after clearance from
Department of Corporations

b.Set standards for and regulate the provisions and execution
of contracts between:

i. Health Care Service Plan and a provider, provider group
or intermediary

ii. an intermediary and a provider
ill. Health Care Service Plan and the consumer

c. Contract with other regulatory agencies (e.g. MBC, BRN,
BPM, etc.) to investigate, and when appropriate to
discipline, their licensees who may have violated one of the
practice acts; or to contract with DHS with respect to
possible institutional violations

d. Participate in consolidated audits of plans, providers, and
provider organizations (similar to JCAHHS/DHS surveys)

e. Contract with private organizations to develop standards for:

i. quality assurance

il. cost containment
iii. outcome measurement
iv. prospective/retrospective review of services

v. timely, independent review of plan/consumer disputes by
properly credentialed individuals or organizations

vi. others as needed

The MBC also supports the elimination or substantial
modification of the liability exemption currently enjoyed by
many managed care organizations under the federal ERISA
(Employee Retirement Income Security Act); and in the
interests of public protection, the MBC advocates statutory
change at the state or federal level to achieve this.

B. Department of Corporations

The Department of Corporations (DOC) would retain its
current authorilty to regulate general corporate structure and
operations, such as financial stability, marketing of securities,
and general business practices. Any Health Care Service Plan
applying for a license from the HCSPB would require
clearance from DOC.

C. Licensing Agencies

Professional licensing agencies (e.g. MBC, BRN, etc.) or
institutional licensing agencies (e.g. DHS) would function as
in the past. In addition, they would contract with the HCSPB
to investigate and deal with their licensees in matters that
involve quality of care issues in managed care settings. The
actual cost of services provided would be reimbursed by the
HCSPB.

1. CONSUMER COMPLAINTS

Operationally, all complaints involving managed care would
be screened through an HCSPB toll-free consumer assistance
line. The existence of this line should be widely publicized
and should be the subject of a major, ongoing public
information campaign so that all Californians are aware that
this is the line to call for all complaints involving Health Care
Service Plans. Complaints after screening and prioritization
would then be either retained for investigation by the HCSPB
or assigned to another appropriate jurisdiction, such as a
professional licensing agency or the DOC. Appropriate
elements of the three key agencies would be mandated to meet
on a regularly scheduled basis (at least monthly) to coordinate
efforts and track cases of potential violations.

IV. THE GOAL

As aresult of the changes suggested above, consumers could
be assured that necessary and appropriate care would not be
limited for economic reasons; providers would be able to
render care as dictated by their professional judgement and by
the patient’s best medical interests; and employers, payors and
intermediaries could function in a fiscally sound environment.
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Sexually Transmitted Disease Treatment Guidelines Update

Sexually Transmitted Disease Control Branch, California Department of Health Services
June 1998

The following guidelines are intended as a source of clinical
guidance. They are not a comprehensive list of all effective
regimens. They and the information which follows have been
prepared for your use and incorporation into your sexually
transmitted disease (STD) treatment plans. Details on
obtaining additional information are also listed below.

In its 1997 report, The Hidden Epidemic: Confronting
Sexually Transmitted Diseases, the Institute of Medicine
(IOM) cited a lack of appropriate screening and treatment of
STDs as a factor contributing to the STD epidemic in the
United States. The IOM panel concluded that patients who
are diagnosed often receive inadequate treatment or treatment
inconsistent with recommended practice. To improve STD
care in the United States, the IOM called for wider
dissemination of the guidelines, and for all primary care
providers, including managed care organizations and other
health plans, to implement the Centers for Disease Control
and Prevention’s (CDC) recommendations for STD care.

What are the STD guidelines?

The 1998 Guidelines for Treatment of Sexually Transmitted
Diseases update CDC recommendations for STD screening,
diagnosis and treatment (the last update was in 1993). They
have been developed by CDC staff in consultation with a
group of nationally recognized STD experts from public
health, academia, medical research and managed care
organizations. After a careful review of scientific literature
and clinical practice, recommendations have been developed
for quality of care and outcomes of STD therapy: cure, relief
of symptoms, prevention of complications, and prevention of
further transmission.

What advances have been made since the last guidelines
and why are these important?

« Highly effective, single-dose oral therapies have been
developed for almost all common curable STDs. By
simplifying the treatment for common diseases such as
chlamydia to one doctor’s visit, these therapies may
significantly increase the number of people who are treated
and cured. This will prevent the serious reproductive
outcomes caused by these diseases and reduce the time
period in which a person can transmit the disease to others.
Additionally, because chlamydia and gonorrhea increase
the chances of transmitting and acquiring human
immunodeficiency virus (HIV) infection, these treatments
may ultimately help slow the heterosexual spread of HIV.

« Improved treatments are now available for herpes and
Human Papillomavirus (HPV). Since one in five
Americans is now infected with herpes type 2, and HPV is
a very common STD associated with cervical cancer and

genital warts, advances in the treatment of these viral STDs
are critical. Patient-applied treatment for HPV makes it
easier to administer therapy when symptoms occur. And
more effective treatments for genital herpes help to
alleviate symptoms, reduce the emotional stress associated
with viral STDs, and possibly reduce transmission.

« The introduction of a simple urine test makes it much
easier to diagnose and treat chlamydia in clinical and
non-clinical settings. Recent research advances have led to
extremely accurate urine tests which make testing of both
men and women more feasible and less uncomfortable than
older tests. In addition, chlamydia testing may be
conducted in non-clinical settings for large groups of
adolescents who are at greatest risk for chlamydia. In high-
school and other community-screening programs, as many
as one in eight teenage girls tests positive for chlamydia.

- Recommendations for hepatitis A and hepatitis B
include vaccination for all sexually active youth. With
the availability of vaccines for hepatitis A and hepatitis B,
all sexually active youth can be protected from the
devastating consequences of liver disease that result from
these infections which can be sexually transmitted.

- Improved treatments for STDs in pregnancy may
produce fewer side effects and reduce the number of
infants born prematurely. Significant advances have also
been made in the treatment of STDs during pregnancy.
New treatments for chlamydia produce fewer side effects.
And new recommendations stressing the need for screening
and treatment of bacterial vaginosis among high-risk
women (with a previous history of preterm birth) will likely
reduce the number of infants born prematurely as a result of
this disease.

Who uses the guidelines and what are the benefits?

The guidelines are intended for use by health care providers,
trainers, educators, researchers and others in primary care,
adolescent care, family medicine, family planning, internal
medicine, obstetrics-gynecology, urology, dermatology,
emergency care, nursing and HIV care. The benefits of
effective STD detection and treatment are greatest for the
health of women, particularly adolescent and young adult
women, and their babies, and for HIV prevention. These
benefits translate to lower health care costs.

Why are the guidelines important for physicians in
managed care and private practice?

The guidelines provide basic information for detecting and
treating many “silent” STDs which are difficult to detect

(Continued on p. 8)

Medical Board of California ACTION REPORT
July 1998 Page 7




STD TREATMENT GUIDELINES FOR ADULTS AND ADOLESCENTS

These guidelines for the treatment of patients with STDs reflect the 1998 CDC STD Treaument Guidelines and the Region IX Infertility Chinical Guidelines. The [ocus is
primarily cn $TDs encountered in office practice. These guidelines are intended as a source of clinical gmidance; they are not a comprehensive list of ail effective regimens.
To report STD infections; request assistance with confidential notification of sexual partners of patients with syphilis, gonorrhea, chiamydia or HiV infection; or to obtan
additional information on the medical management of STD patients, call the County Health Department. The California STD/HIV Prevention Training Center is an

additional resource for training and consultation in the area of STD clinical management and prevention (316-883-6600).

Adulis/Adolescents!

»  Doxycyclinet

100 mgpobid x 74

DISEASE | RECOMMENDED REGIMENS | DOSE/ROUTE ! ALTERNATIVE REGIMENS
CHLAMYDIA
Uncomplicated Infections «  Azithromycin or [ gpo Erythromycin base 500 mg po qid x 7 d er

Erythromycin ethylsuccinate 860 mgpogid x 7 d er
Clioxacin’ 3 mgpobid x 7d

regnant Women?

«  Amexicillin or
*  Azithromycin or
*  Erythromyc¢in base

500mgpotidx7d
lgpo
500mgpogidx 7d

Erythromycin base 250 mg po gid x 14 d or
Erythromycin ethylsuceinate 800 mg pogid x 7d ar
Erythromycin ethylsuccinate 400 mg po gid x 144d

+ achlamydia recommended regimen
listed above

GONORRHEA® ,
Uncomplicated Infections + Cefixime® or 400 mg po Spectinomycin’ 2 g [M plus® achiamydia
Adulis/Adolescents +  Ceftriaxone or 125 mg iM recemmended regimen
»  Ciprofloxacin® or 500 mg pe
«  Ofloxacin® plus’ 400 mg po
= achlamydia recommended regimen
listed above
Pregnant Women > Ceftriaxone or 125 mg IM Spectinomycin’ 2 g IM plus’ a chlamydia
»  Cefixime® plus® 400 mg po recommended regimen

Doxycycline® or
- LClindamycin plus
Gentamicin

Oral Treatment
» Ofloxacin’ plus
Metronidazole or

2giVg6hrs

100 mg poor IM g 12 hrs

000 mg [V q & hrs

2 mg/ke TV or IM followed by
Limgikg IV oor 1M q 8 hrs

400 mg po bid x 14 d
500 mg pobidx 14d

PELVIC Parenteral® Parenteral
INFLAMMATORY « Cefotean or 2glVgl2hrs Ofloxacin® 400 mg IV g 12 hrs plus
DISEASE Cefoxitin plus

Metronidazole S00 mg IV g 8 hrs ar
Ampicitlin/Sulbactam 3 g IV q 6 hrs plus
Doxycycline? 100 mg po or IV q 12 hrs or
Ciprofloxacin® 200 mg 1V q 12 hrs plus
Doxycycline? 100 mg po or IV g 12 hrs plus
Metronidazole 500 mg IV q 8 hrs

« Clindamycin cream'” or

= Metronidazele gel

2%, one full applicator (3g)
intravaginally at bedtime x 7 d
0.75%, one full applicator (5g)
intravaginaliy, bid x 5 d

<« Ceftriaxone or 250 mg 1M
Cefoxitin and 2gIM
Probenecid plus I gpo
Doxycycline? 100 mg po bid x 14 d
MUCOPURULENT «  Azithromycin or 1 gpo Erythromycin base 500 mg po qid x 7 d or
CERVICITIS® «  Doxycyeline? 0 mgpobid x 7d Erythromycin ethylsuccinate 830 mg po qid x 7 d or
Ofloxacin® 300 mg po bid x 7d
NONGONOCOCCAL = Azithromycin or lepo Erythromycin base 500 mg po gid x 7d or
URETHRITIS’ «  Doxycychine 100 mg pobidx 7 d Erythromycin ethylsuccinate 800 mgpo qid x 7 d or
Oftoxacin® 300 mgpobid x 7d
EPIDEDYMITIS . Likely due 10 Gonorrhea or Chlamydia
-« Ceftriaxone plus 250 mg IM
‘ Doxyeycline 100 mg pobidx 10d
. Likely due to enteric organisms
+  Ofloxacin® 300 mg po bid x 10 d
TRICHOMONIASIS +  Metronidazole 2gpo Metronidazole 500 mg po bid x 74d
BACTERIAL VAGINOSIS
Adults/Adolescents «  Metronidazole or 500mgpobidx 74 Metronidazole 2 g po or

Clindantyein 300 mg po bid x 7 d

Pregnant Women

*  Metronidazole

3S0mgpotdx Td

Metronidazole 2 p po or
Clindamycin 300 mg po bidx 7 d

CHANCROID »  Azithromycin or 1 gpo
»  Ceftriaxone or 250 mg IM
+  Ciprofloxacin® ar 500megpo bidxJd
«  Erythromycin base S00mgpogidx7d
LYMPHOGRANULOMA « Doxycycling® 100 me pobidx21d Erythromyein base 300 mgpogidx 21 d
VENEREUM

el - B T = PR B
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Screen adolescents annually and women 20-24 years, especially if new er muliiple parmers.
Contraindicated for pregnant and nursing wormen,
Contraindicated for pregnant and nursing women and children < 18 years ol age.
Test-of-cure follow-ug is recommended because ihe regimens are nat highly efficacious (Amonxicillin and Erythromycin) ar the dala an safely and efficacy are limited {Azithromycin)
Co-treatment for chlamydia infection is indicated if co-infection rates are high (=20%), less sensitive of na chiamydia test is done, or follow-up 15 uncertain

Mot recommended {or pharyngeal gonococcal infection.
For patients who cannot tolerate cephalosporins or quinolones; not recommended for pharyngeal gonococeal infection.
Discontinue 24 hours aller patient improves clinically and continue with oral therapy for a towal course ol 14 days.
Testing for gonarrhea and chlamydia is recommended beause a specific diagnosis may improve compliace and partner management and these infections are reporiable by CA State Law,
Might weaken lalex condoms and diaphragms because oil-based; not recommended to pregnancy,




DISEASE

I RECOMMENDED REGIMENS

T DOSE/ROUTE

| ALTERNATIVE REGIMENS

HUMAN PAPILLOMAVIRUS

External Genital/
Perianal Warts

Patient Applied

«  Podofilox’' 0.5% solution or gel or

= Imiquimod'? 5% cream

Provider Administered

= Cryotherapy or

« Podophyllin'' resin 10%-25% in
tincture of benzoin or

= Trichloroacetic acid (TCA) or
Bichloroacetic acid (BCA) 80%-
90% or

+ Surgical removal

Alternative Regimen
Intralesional interferon or laser surgery

Vaginal Warts

«  Cryotherapy or

«  TCA or BCA 80%-90% or

«  Podophyllin'i 10%-25% in tincture
of benzain

Urethrai Meatus Warts

= Cryotherapy or
+  Podophyllin'’ 10%-25% in tincture
of benzoin

Anal Warts

«  Cryotherapy or
« TCAor BCA 80%-90% or
+  Surgical removal

HERPES SIMPLEX VIRUS"

First Clinical Episode of
Herpes

> Acyclovir'fer

»  Acyclovir'? er
«  Famciclovir'? gr
+  Valacyclovir'?

400 mg po tidx 7-10 d
200mgpo Sxqdx7-10d
250 mg po tid x 7-10 d
lgpobidx 7-104d

Episodic Therapy for
Recurvent Eprsodes

¢+ Acyclovir’er
s Acyclovir?or
«  Acycloviriler

400 mgpotidx 5d
200mgposSxqgdx5d
800 mgpobidx 5d

»  Fameiclovir? or 125mgbidx5d

+ Valacyclovir'? S00mgpobidx5d
Supressive Therapy + Acyclovir'?or 400 mg po bid

= Famciclovir'? or 250 mg po bid

+ Valacyclovir'? or 500 mg po gd

* Valacyclovir? lgpoqd

SYPHILIS

Primary, Secondary,
and Early Latent

»  Benzathine penicillin G

2.4 miilion units IM

Doxycycling® 100 mg po bid x 2 weeks or
Tetracycline? 500 mg po qid x 2 weeks

Late Latent and
Unknown duration

*  Benzathine penicillin G

7.2 million units, administerad
| as 3 doses of 2.4 million units
IM, at 1-week intervals

Doxycychne? 100 mg po bid x 4 weeks or
Tetracycline? 500 mg po qid x 4 weeks

Neurcsyphilis™

»  Agueous crystalline penicillin G

18-24 miition units daily,
administered as 3-4 million units
IVg4hrsx 10-14d

Procaine penicillin G,
2.4 million units IM qd x 10-14 d plus
Probenecid 500 mg po qid x 10-14d

Pregnant Women'*

Primary, Secondary, = Benzathine penicillin G 2.4 million units IM None
and Early Latent'?
Late Latent = Benzathine peniciilin G 7.2 mithon units, administered as None

and Unknown duration

3 doses of 2.4 million units IM, at
[-week intervals

Neurosyphilis'

*  Aqueous crystaliime penicillin G

18-24 million units daily,
administered as 3-4 million units
IVgdhrsx 10-14d

Procaine penicillin G,
2.4 million units IM g d x 10-14 d plus
Probenecid 300 mg po qid x 10-14 d

HIV Infection

Primary, Secondary
and Early Latent

*  Benzathine penicillin G

2.4 million units IM

Doxycyeline? 100 mg po bid x 2 weeks or
Tetracycline? 500 mg po qid x 2 weeks

Late Latent, and
Unknown duration'

with normal CSF Exam

+  Benzathine penicillin G

7.2 million units, administered as
3 doses of 2.4 million units 1M, at
I-week intervals

None

Neurosyphtlis'

«  Aqueous crystalline penicillin G

18-24 million units daily,
administered as 3-4 million units
Vgdhrsx10-14d

Procaine penicillin G,
2.4 million units IM q d x 10-14 d plus
Probenecid 500 mg po qid x 10-14 d

11 Contraindicated during pregnancy.
12 Safery in pregnancy has not been established.
13 Counseling especially about natural hisiory, asymplomaiic shedding, and sexual transmission is an essential component of herpes management

{4 Patients allergic to penicillin should be reated with penicillin aller desensitization.

1§ Some expetts recommend a second dose of 2.4 million units of Benzathine penicillin G administered | week afler the initial dose.
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STD TREATMENT GUIDELINES FOR ADULTS AND ADOLESCENTS

These guidelines for the treatment of patients with STDs reflect the 1998 CDC STD Treaument Guidelines and the Region IX Infertility Chinical Guidelines. The [ocus is
primarily cn $TDs encountered in office practice. These guidelines are intended as a source of clinical gmidance; they are not a comprehensive list of ail effective regimens.
To report STD infections; request assistance with confidential notification of sexual partners of patients with syphilis, gonorrhea, chiamydia or HiV infection; or to obtan
additional information on the medical management of STD patients, call the County Health Department. The California STD/HIV Prevention Training Center is an

additional resource for training and consultation in the area of STD clinical management and prevention (316-883-6600).

Adulis/Adolescents!

»  Doxycyclinet

100 mgpobid x 74

DISEASE | RECOMMENDED REGIMENS | DOSE/ROUTE ! ALTERNATIVE REGIMENS
CHLAMYDIA
Uncomplicated Infections «  Azithromycin or [ gpo Erythromycin base 500 mg po qid x 7 d er

Erythromycin ethylsuccinate 860 mgpogid x 7 d er
Clioxacin’ 3 mgpobid x 7d

regnant Women?

«  Amexicillin or
*  Azithromycin or
*  Erythromyc¢in base

500mgpotidx7d
lgpo
500mgpogidx 7d

Erythromycin base 250 mg po gid x 14 d or
Erythromycin ethylsuceinate 800 mg pogid x 7d ar
Erythromycin ethylsuccinate 400 mg po gid x 144d

+ achlamydia recommended regimen
listed above

GONORRHEA® ,
Uncomplicated Infections + Cefixime® or 400 mg po Spectinomycin’ 2 g [M plus® achiamydia
Adulis/Adolescents +  Ceftriaxone or 125 mg iM recemmended regimen
»  Ciprofloxacin® or 500 mg pe
«  Ofloxacin® plus’ 400 mg po
= achlamydia recommended regimen
listed above
Pregnant Women > Ceftriaxone or 125 mg IM Spectinomycin’ 2 g IM plus’ a chlamydia
»  Cefixime® plus® 400 mg po recommended regimen

Doxycycline® or
- LClindamycin plus
Gentamicin

Oral Treatment
» Ofloxacin’ plus
Metronidazole or

2giVg6hrs

100 mg poor IM g 12 hrs

000 mg [V q & hrs

2 mg/ke TV or IM followed by
Limgikg IV oor 1M q 8 hrs

400 mg po bid x 14 d
500 mg pobidx 14d

PELVIC Parenteral® Parenteral
INFLAMMATORY « Cefotean or 2glVgl2hrs Ofloxacin® 400 mg IV g 12 hrs plus
DISEASE Cefoxitin plus

Metronidazole S00 mg IV g 8 hrs ar
Ampicitlin/Sulbactam 3 g IV q 6 hrs plus
Doxycycline? 100 mg po or IV q 12 hrs or
Ciprofloxacin® 200 mg 1V q 12 hrs plus
Doxycycline? 100 mg po or IV g 12 hrs plus
Metronidazole 500 mg IV q 8 hrs

« Clindamycin cream'” or

= Metronidazele gel

2%, one full applicator (3g)
intravaginally at bedtime x 7 d
0.75%, one full applicator (5g)
intravaginaliy, bid x 5 d

<« Ceftriaxone or 250 mg 1M
Cefoxitin and 2gIM
Probenecid plus I gpo
Doxycycline? 100 mg po bid x 14 d
MUCOPURULENT «  Azithromycin or 1 gpo Erythromycin base 500 mg po qid x 7 d or
CERVICITIS® «  Doxycyeline? 0 mgpobid x 7d Erythromycin ethylsuccinate 830 mg po qid x 7 d or
Ofloxacin® 300 mg po bid x 7d
NONGONOCOCCAL = Azithromycin or lepo Erythromycin base 500 mg po gid x 7d or
URETHRITIS’ «  Doxycychine 100 mg pobidx 7 d Erythromycin ethylsuccinate 800 mgpo qid x 7 d or
Oftoxacin® 300 mgpobid x 7d
EPIDEDYMITIS . Likely due 10 Gonorrhea or Chlamydia
-« Ceftriaxone plus 250 mg IM
‘ Doxyeycline 100 mg pobidx 10d
. Likely due to enteric organisms
+  Ofloxacin® 300 mg po bid x 10 d
TRICHOMONIASIS +  Metronidazole 2gpo Metronidazole 500 mg po bid x 74d
BACTERIAL VAGINOSIS
Adults/Adolescents «  Metronidazole or 500mgpobidx 74 Metronidazole 2 g po or

Clindantyein 300 mg po bid x 7 d

Pregnant Women

*  Metronidazole

3S0mgpotdx Td

Metronidazole 2 p po or
Clindamycin 300 mg po bidx 7 d

CHANCROID »  Azithromycin or 1 gpo
»  Ceftriaxone or 250 mg IM
+  Ciprofloxacin® ar 500megpo bidxJd
«  Erythromycin base S00mgpogidx7d
LYMPHOGRANULOMA « Doxycycling® 100 me pobidx21d Erythromyein base 300 mgpogidx 21 d
VENEREUM
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Screen adolescents annually and women 20-24 years, especially if new er muliiple parmers.
Contraindicated for pregnant and nursing wormen,
Contraindicated for pregnant and nursing women and children < 18 years ol age.
Test-of-cure follow-ug is recommended because ihe regimens are nat highly efficacious (Amonxicillin and Erythromycin) ar the dala an safely and efficacy are limited {Azithromycin)
Co-treatment for chlamydia infection is indicated if co-infection rates are high (=20%), less sensitive of na chiamydia test is done, or follow-up 15 uncertain

Mot recommended {or pharyngeal gonococcal infection.
For patients who cannot tolerate cephalosporins or quinolones; not recommended for pharyngeal gonococeal infection.
Discontinue 24 hours aller patient improves clinically and continue with oral therapy for a towal course ol 14 days.
Testing for gonarrhea and chlamydia is recommended beause a specific diagnosis may improve compliace and partner management and these infections are reporiable by CA State Law,
Might weaken lalex condoms and diaphragms because oil-based; not recommended to pregnancy,




DISEASE

I RECOMMENDED REGIMENS

T DOSE/ROUTE

| ALTERNATIVE REGIMENS

HUMAN PAPILLOMAVIRUS

External Genital/
Perianal Warts

Patient Applied

«  Podofilox’' 0.5% solution or gel or

= Imiquimod'? 5% cream

Provider Administered

= Cryotherapy or

« Podophyllin'' resin 10%-25% in
tincture of benzoin or

= Trichloroacetic acid (TCA) or
Bichloroacetic acid (BCA) 80%-
90% or

+ Surgical removal

Alternative Regimen
Intralesional interferon or laser surgery

Vaginal Warts

«  Cryotherapy or

«  TCA or BCA 80%-90% or

«  Podophyllin'i 10%-25% in tincture
of benzain

Urethrai Meatus Warts

= Cryotherapy or
+  Podophyllin'’ 10%-25% in tincture
of benzoin

Anal Warts

«  Cryotherapy or
« TCAor BCA 80%-90% or
+  Surgical removal

HERPES SIMPLEX VIRUS"

First Clinical Episode of
Herpes

> Acyclovir'fer

»  Acyclovir'? er
«  Famciclovir'? gr
+  Valacyclovir'?

400 mg po tidx 7-10 d
200mgpo Sxqdx7-10d
250 mg po tid x 7-10 d
lgpobidx 7-104d

Episodic Therapy for
Recurvent Eprsodes

¢+ Acyclovir’er
s Acyclovir?or
«  Acycloviriler

400 mgpotidx 5d
200mgposSxqgdx5d
800 mgpobidx 5d

»  Fameiclovir? or 125mgbidx5d

+ Valacyclovir'? S00mgpobidx5d
Supressive Therapy + Acyclovir'?or 400 mg po bid

= Famciclovir'? or 250 mg po bid

+ Valacyclovir'? or 500 mg po gd

* Valacyclovir? lgpoqd

SYPHILIS

Primary, Secondary,
and Early Latent

»  Benzathine penicillin G

2.4 miilion units IM

Doxycycling® 100 mg po bid x 2 weeks or
Tetracycline? 500 mg po qid x 2 weeks

Late Latent and
Unknown duration

*  Benzathine penicillin G

7.2 million units, administerad
| as 3 doses of 2.4 million units
IM, at 1-week intervals

Doxycychne? 100 mg po bid x 4 weeks or
Tetracycline? 500 mg po qid x 4 weeks

Neurcsyphilis™

»  Agueous crystalline penicillin G

18-24 miition units daily,
administered as 3-4 million units
IVg4hrsx 10-14d

Procaine penicillin G,
2.4 million units IM qd x 10-14 d plus
Probenecid 500 mg po qid x 10-14d

Pregnant Women'*

Primary, Secondary, = Benzathine penicillin G 2.4 million units IM None
and Early Latent'?
Late Latent = Benzathine peniciilin G 7.2 mithon units, administered as None

and Unknown duration

3 doses of 2.4 million units IM, at
[-week intervals

Neurosyphilis'

*  Aqueous crystaliime penicillin G

18-24 million units daily,
administered as 3-4 million units
IVgdhrsx 10-14d

Procaine penicillin G,
2.4 million units IM g d x 10-14 d plus
Probenecid 300 mg po qid x 10-14 d

HIV Infection

Primary, Secondary
and Early Latent

*  Benzathine penicillin G

2.4 million units IM

Doxycyeline? 100 mg po bid x 2 weeks or
Tetracycline? 500 mg po qid x 2 weeks

Late Latent, and
Unknown duration'

with normal CSF Exam

+  Benzathine penicillin G

7.2 million units, administered as
3 doses of 2.4 million units 1M, at
I-week intervals

None

Neurosyphtlis'

«  Aqueous crystalline penicillin G

18-24 million units daily,
administered as 3-4 million units
Vgdhrsx10-14d

Procaine penicillin G,
2.4 million units IM q d x 10-14 d plus
Probenecid 500 mg po qid x 10-14 d

11 Contraindicated during pregnancy.
12 Safery in pregnancy has not been established.
13 Counseling especially about natural hisiory, asymplomaiic shedding, and sexual transmission is an essential component of herpes management

{4 Patients allergic to penicillin should be reated with penicillin aller desensitization.

1§ Some expetts recommend a second dose of 2.4 million units of Benzathine penicillin G administered | week afler the initial dose.

California STD Control Program — May 1998
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